
First AED: LZP 0.1 mg/kg IV (Max 5 mg over 1-4 min) 

If no IV: DZP 0.2-0.5 mg/kg/dose PR (Max. 20 mg/dose) 

Alternative: Intramuscular or Intranasal Midazolam 

Second AED: FPHT 20 mg PE/kg IV 

(If no FPHT: PHT 20 mg/kg IV) 

Third AED: PB 20 mg/kg IV 

Or: LEV, VPA, and others 

MDZ 0.1-0.3 mg/kg bolus 

or PTB 3-15 mg/kg bolus 

followed by CI to maintain seizure-suppression 
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